—

MERCEDES-BENZ | [

X-Class airsuspension

S

735105022901 V01

X-Class

For kit numbers:

1050229211




Mercedes-Benz X-Class

VB-FullAir - Rear axle

Original parts from the vehicle

ltem

Qty.

Description

S1

1

Chassis part




o
MERCEDES-BENZ VB
Mercedes-Benz X-Class airsuspension
S——

Item Qty. | Description . R
(kit nr. 1050229211)

1 1 Bottom plate right 1052050129
2 1 Bottom plate left 1052050128
3 2 Spacer ring 8155xa110x31 105202 57 30
4 2 Mounting bush 70x32 105202 57 29
5 2 Mounting plate g185x4 105203 02 14
6 2 Top plate 185x4 10520302 13
7 1 Height sensor support right 105209 60 35
8 1 Height sensor support left 105209 60 34
10 2 Ball joint bracket clamping plate 105209 02 57
" 2 Ball joint bracket 105209 02 60
12 2 Height sensor rod L=242mm 0° 105209 52 21
13 2 Height sensor 125mm inside 105209 02 74
14 1 Compressor box incl. wiring harness * 105213 02 37
15 1 Compressor box bracket 1052131200
16 1 Compressor box bracket 105213 11 85
17 2 Air spring 105203 25 21
18 2 Piston 105203 8118
19 1 Air coupling @6 x 1/8" straight 0020000019
25 1 Air tank 5L 21564800 06
26 1 Plug for air coupling M22 x 1/8" 002 05000 06
27 3 Blind plug M22 x1.5 215656 00 16
28 1 Air tank bracket 30003010 84
29 2 Air coupling 04 x 1/8" straight 00200000 14
30 1 Heat shield 10523511 14
31 2 Distance bush 615x@10.2x28 0014200080
- 1 Wiring harness 10522012 34
- 1 Supply cable 105220 10 04
- 1 Cable with fuse block 10522012 55

* For an exploded view of the compressor box, see chapter ‘General - Universal compressor box 2
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Iltem Qty. | Description (kit nr. 1050229211)
- 2 Cable tie for M5 thread 0030230150
B 4 Countersunk Allen screw M8x30 0010508030 CA
C 4 Countersunk Allen screw M6x12 0010506012 CA
D 2 Ball joint screw M6 105209 5178
E 2 Washer M6 001 12060 00 AA
F 6 Flange bolt M6x16 00107060 16 AA
G 4 Bolt M5x10 00101050 10 AA
H 4 Flange bolt M8x25 0010708025 CA
| 2 Allen screw UNC 3/8" x 1 3/4" tuflok 0010438134 AE
J 2 Washer M10 00112100 00 AA
K 4 Washer M5 001 120 50 00 AA
L 8 Countersunk Allen screw M6x16 00105060 16 CA
M 4 Countersunk Allen screw M6x30 00105060 30 CA
N 2 Bolt M12x45x1.25 0010112045 GA
0 2 Bolt M12x25 0010112025 CA
P 2 Flange nut M14x1.5 0011114002 DA
R 4 Washer M12 00112120 00 AA
S 1 Pipe clamp ¢45 0014100012
T 6 Flange steel lock nut M6 0011106001 AB
U 2 Bolt M8x90 0010108090 AA
v 2 Steel flange lock nut M8 00111080 00 CA
W 2 Washer M8 001120 80 00 AA
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